Application of Pennsylvania-American Water Company for Acquisition of Assets of

14.

RESPONSE:

The Municipal Authority of the City of McKeesport
66 Pa. C.S. §1329
Application Filing Checklist — Water/Wastewater
Docket No. A-2017-

Provide direct testimony for the application.

See enclosed direct testimony of the following:

Direct Testimony of Bernard J. Grundusky, Jr., Director — Business
Development, on behalf of Pennsylvania-American Water Company, PAWC
Statement No. 1.

Direct Testimony of Beatty W. Morgan, Jr., Senior Director of Operations,
Western Pennsylvania, on behalf of Pennsylvania-American Water Company,
PAWC Statement No. 2.

Direct Testimony of David R. Kaufman, Vice President — Engineering, on behalf
[...]
Scranton entered on October 19, 2016 at Docket No. A-2016-2537209.



10

11

12

13

14

15

16

17

18

19

20

21

22

23

Piping in a combined system will convey wastewater, including stormwater, for
discharge to receiving streams at NPDES permitted outfall locations. All such wastewater
is regulated under the provisions of the Pennsylvania Clean Streams Law, the Sewage
Facilities Act, and the Pennsylvania Department of Environmental Protection (“PaDEP”)

regulations relating to sewage.

WHAT IS AN “MS4” SYSTEM?

An M$S4 is a “municipal separate storm sewer system.”

IS PAWC ACQUIRING AN MS4 SYSTEM?

No. PAWC will not be acquiring an MS4 system. MS4 systems are owned and operated
by the municipalities in which they reside. In the future, if and when combined sewers are
separated into sanitary only and stormwater only lines, the MS4 stormwater only lines will
be transferred to the municipality in which they reside as applicable for ongoing

management as part of their municipal MS4 stormwater systems.

PLEASE DESCRIBE THE COMPONENTS OF THE MACM SYSTEM.

The combined wastewater collection facilities for the McKeesport service area consist of
approximately 139 miles of gravity collection and interceptor sewers; catch basins;
combined sewer overflow (CSO) outfall structures and related storm water diversion (CSO
regulator) chambers; approximately five miles of force main; and nine collection system
lift stations. Sewer pipes range in size from 4” through 84 and consist primarily of

vitrified clay pipe and reinforced concrete pipe, with cast iron pipe comprising under 1%



10

11

12

13

14

15

16

17

18

19

20

21

22

23

of the total amount of collection system piping. The collection systems within the City of
McKeesport and Port Vue include both separate sanitary sewers designed to carry sanitary
wastewater only and combined sewers which were intended to carry both sanitary sewage
and stormwater runoff to the interceptor. The stormwater diversion chambers (CSO
regulators) divert dry weather wastewater flow from the combined sewers into the
interceptor sewers. Wastewater flow is diverted to the interceptor until the flow rate
reaches a set value based on an allowable flow rate to the wastewater treatment plant. As
this flow rate is exceeded, the combined wastewater begins to discharge through the CSO
outfalls to the river. The nine lift stations excluding the main lift station at the treatment
planf, are the RIDC No. 1, RIDC No. 2, Long Run Pump Station, 28th Avenue Pump
Station, Cliff Street Pump Station, Perry Street, Ripple Road, West Shore, and Glenn

Avenue Pump Stations.

The McKeesport WWTP was originally constructed in 1958 and was subsequently
expanded in 1972 to provide secondary treatment. Over the years, many capital projects
have been implemented to update, repair or replace equipment and facilities as warranted.
As it exists today, the WWTP provides primary and secondary treatment as well as
disinfection prior to the treated effluent discharge to the Monongahela River. PaDEP
authorizes the discharge of treated wastewater at the WWTP outfall on the Monongahela
River, along with the combined sewer overflows at the 27 NPDES permitted locations
along the Monongahela and Youghiogheny Rivers, Crooked Run, and Long Run under
NPDES permit number PA0026913, which expires on February 28, 2021. The permit
requires the elimination or capture for treatment, or storage and subsequent treatment, no

less than 85% by volume of combined wastewater collected in the combined system during



10

11

12

13

14

15

16

17

18

19

20

21

22

23

precipitation events on a system-wide annual average basis. It prohibits dry weather
overflows, but allows CSO discharges when flows in the combined wastewater system
exceed the design capacity of the conveyance and treatment facilities of the system. The
permit also requires the continued implementation of the Nine Minimum Control Plan
(“NMCP”), the Long Term Control Plan (“LTCP”), and the operation and implementation

of a pretreatment program.

The original WWTP facility had an average day design hydraulic capacity of 11.5
million gallons per day (MGD) and a peak hydraulic capacity of approximately 20 MGD.
Utilizing the conventional activated sludge process for the secondary treatment process,
the WWTP is designed to remove 85% of the Biochemical Oxygen Demand (BOD), 90%

of suspended solids, and 99% of settable solids.

McKeesport performed two recent updates to their Act 537 Plan. The Act 537 Plan
Update dated November 2006 evaluated several options for handling wet weather-related
peak flows. Of the options evaluated, it was determined that the installation of parallel
treatment trains to handle peak flows was the most viable option. The Plan recommended
that the existing activated sludge process with its maximum wet weather capacity of +/- 20
MGD remain intact and be complimented by a new sequencing batch reactor (SBR) plant
with a maximum wet weather capacity of +/- 23 MGD. This arrangement of processes
permits all flows to be split in various proportions commensurate with the influent
hydraulic load to maintain the biological process in both facilities during low flow to ensure
the proper biota is available when peak treatment is required. The Act 537 Plan Update
dated July 2009 incorporated the Elizabeth Township Act 537 Plan Update — 2008 that was

adopted by the City of McKeesport, Elizabeth Township, and Versailles Borough into the



10

11

12

13

14

15

16

17

18

19

20

21

previously completed and approved MACM Act 537 Plan. This update called for the
Elizabeth Township Sanitary Authority (ETSA) to construct a new interceptor sewer or
force main from the Buena Vista WWTP to the MACM system and upgrade various
facilities to accommodate the increased flows from the Buena Vista watershed to the
MACM McKeesport WWTP. The MACM McKeesport plant’s peak hydraulic capacity
was increased from 42.5 MGD to 56 MGD. The final project included two new force mains,
two new pump stations, rehabilitation and expansion of three existing pump stations, and
expansion of the treatment capacity of the McKeesport WWTP. Construction of the
upgrades were completed in May 2016. The next phase of the McKeesport LTCP is to

verify that the LTCP improvements meet the 85% percent capture requirements.

The Port Vue system was acquired by MACM in 2016. The system consists of 21
miles of both combined and separate sanitary sewers and four CSO outfalls which are
permitted by PaDEP to discharge into the Youghiogheny River during wet weather events
under NPDES permit number PA 00254690. Sewer pipes range in size from 8” through
27” and consist primarily of vitrified clay pipe. The Port Vue system also has one lift
station located on Glenn Avenue and approximately 200 lineal feet of 6” force main. All

sewage from this system is treated by MACM’s McKeesport wastewater treatment plant.

In 2006, Port Vue passed a resolution to adopt the MACM 2006 Act 537 Plan. At
that time, a draft Act 537 Ten Year Plan was prepared for Port Vue Borough. Currently,
there is no update to Port Vue’s Act 537 Plan, however, the MACM 2006 Act 537 Plan

includes treating all of Port Vue’s wastewater. Port Vue has not prepared a LTCP.



10

11

12

13

14

15

16

17

18

19

20

21

22

The Duquesne collection system has approx. 35 miles of combined sewers. Sewer
pipes range in size from 8” through 48” and consist primarily of vitrified clay pipe. The
collection system includes four CSO outfalls in addition to the treated water discharge at
the Duquesne WWTP outfall. The Duquesne system does not have any lift stations. The
PaDEP authorizes the discharge of treated wastewater at the Duquesne WWTP outfall into
Thompson Run, which is a tributary to the Monongahela River, along with the combined
sewer overflows at the four designated locations along the Monongahela River and

Thompson Run under NPDES permit number PA0026981.

The Duquesne WWTP has four aeration basins with a permitted hydraulic capacity
of 5 MGD. Two serve as contact tanks and two are utilized as stabilization basins.
Aeration basin effluent flows by gravity to two square final settling tanks. Final settling
tank effluent flows by gravity into one chlorine contact tank. Return activated sludge is
removed from the bottom of the final clarifiers and is transferred to the stabilization tanks
by an airlift line. Waste activated sludge is then removed from the stabilization tanks and
pumped to the aerobic digesters. Adjacent to the contact stabilization tanks, the Duquesne

WWTP contains four aerobic digesters in series and two sludge thickening tanks.

The Duquesne Act 537 Plan Update — 2014 was combined with the Dravosburg Act
537 Plan Update and submitted to PaDEP in August 2014. The LTCP was also submitted
to PaDEP in August 2014. Both plans recommended retaining the existing MACM
Duquesne WWTP, along with the construction of a pump station, the addition of CSO
bypass treatment, efficiency upgrades to the final clarifiers, and the addition of two gravity

relief sewers. Both the 2014 Plan Update and the LTCP have been reviewed by PaDEP



10

11

12

13

14

15

16

17

18

19

20

21

22

and their comments have not been fully responded to. Pending final approval by the

PaDEP, the City of Duquesne will adopt this Plan update.

The Dravosburg collection system has approximately 10 miles of both combined
and separate sanitary sewers. Sewer pipes range in size from 8” through 60” and consist
primarily of vitrified clay and PVC pipes. The collection system includes one CSO outfall,
in addition to the treated wastewater discharge at the Dravosburg WWTP outfall. The
Dravosburg system has two lift stations, the Bettis Road Pump Station, and the lift station

at the treatment plant.

The existing Dravosburg WWTP provides screening, grit removal, conventional
aeration, secondary treatment and disinfection prior to discharging treated effluent to the
Monongahela River. The WWTP design flow is 0.48 mgd. Preliminary treatment consists
of a comminutor with a static bypass bar screen. Wastewater is pumped from the raw
sewage pump station to an open channel ﬂowiﬁg to the grit basin. The grit basin effluent
flows by gravity to two aeration basins where biological treatment takes place. Aeration
basin effluent flows by gravity to two rectangular final settling tanks. Final settling tank
effluent flows by gravity into two chlorine contact tanks. The PaDEP authorizes the
discharge of treated wastewater at the WWTP outfall into the Monongahela River, along
with the combined sewer overflow at the one designated location along the Monongahela

River under NPDES permit number PA0028401.

The Dravosburg Act 537 Plan Update — 2014 was combined with the Duquesne Act
537 Plan Update and submitted to PaDEP in August 2014. The LTCP was also submitted

to PaDEP in August 2014. Both plans recommended abandoning the existing MACM

10



10

11

12

13

14

15

16

17

18

19

20

21

22

23

Dravosburg wastewater treatment plant, as well as constructing a new raw sewage pump
station and force main, and modifying the existing aeration basins at the MACM
Dravosburg WWTP to serve as peak flow storage basins for conveyance of raw sewage to
the MACM McKeesport WWTP. Once these modifications are completed and placed in
service, the MACM Dravosburg WWTP will be retired. The 2014 Plan Update was
reviewed by PaDEP and their comments have not been fully responded to. Pending final

approval by the PaDEP, the Borough of Dravosburg will adopt this Plan update.

As previously mentioned above, the MACM system is an integrated combined
wastewater system. The System conveys domestic wastewater and other wastewaters,
including stormwater either to the WWTP or to CSO outfalls through the same system of
pipes. The operator of the System and holder of the NPDES Permits is responsible for
management of all flows within and discharges from the combined wastewater system.
The combined wastewater system serves and inures to the benefit of all customers within
the service territory. Under the proposed transaction, PAWC will acquire and operate the
System and assume responsibilities for operation and maintenance as the holder of the

NPDES Permits.

PLEASE SUMMARIZE PAWC’S ANTICIPATED OBLIGATIONS UNDER THE
REVISED NMCP.

PAWC would be obligated to implement the NMCP, which outlines measures to reduce
the impacts of combined sewer overflows on receiving waters. The elements of that NMCP
include: (1) a proper operation and regular maintenance program; (2) maximum use of the

collection system for storage; (3) implementation of an industrial pretreatment program

11



11

12

13

14

15

16

17

18

19

20

21

(“IPP”); (4) maximization of flow to the wastewater treatment plant for treatment; (5)
elimination of CSO discharges during dry weather; (6) control of the discharge of solids
and floatables to combined sewers; (7) pollution prevention programs; (8) public
notifications and public participation programs; and, (9) monitoring to characterize CSO
impacts and the efficacy of CSO controls. The NMCP will be revised by PAWC to reflect

the change in operation from MACM to PAWC.

WHAT WILL BE PAWC’S OBLIGATIONS PURSUANT TO THE DUQUESNE

AND DRAVOSBURG LTCPs?

PAWC will be required to implement the LTCPs providing for the phased design,
construction and operation of projects involving improvements to the combined
wastewater systems in Dravosburg and Duquesne, to meet the objective of the LTCPs

which is to result in a wastewater capture rate of 85% or greater.

The recommended alternative in the Duquesne LTCP consists of the following:
1. Construction of a new headworks facility with mechanical screening and a

raw sewage pump station.

2. Construction of CSO bypass treatment facilities to provide screening,
primary treatment, and disinfection to peak wet weather flows above the

current WWTP capacity of 2.5 MGD.

3. Installation of new final clarifier equipment to maximize efficiency.

The recommended alternative in the Dravosburg LTCP consists of the following:

12



10

11

12

13

14

15

16

17

18

19

20

21

22

Construction of a new raw sewage pump station, including normal flow and
peak flow pump capacity to pump the flow to the McKeesport treatment

plant.

Construction of new force main.

Modification of existing aeration basins to serve as peak flow storage

basins.

ARE THERE OTHER DEFICIENCIES PADEP HAS IDENTIFIED IN DUQUESNE

AND DRAVOSBURG?

Yes. The following deficiencies will need to be addressed with future capital improvement

projects.

1.

Several residential areas in the Borough of Dravosburg do not have sanitary
sewage service, and sanitary-only flows from these homes are discharged
untreated into mine holes. Post-close, PAWC will evaluate how to
economically extend public sewage to these areas, and will implement the
system extensions and upgrades required to eliminate the sanitary
discharges to the mines.

Manhole surcharging has been identified at the Duquesne WWTP on the
inlet line to the WWTP. PAWC will to perform engineering analysis and
system improvements to eliminate the surcharging, if these activities have

not been completed prior to closing.

13



10

11

12

13

14

15

16

17

18

19

20

21

22

23

WHAT ARE THE ANTICIPATED IMPROVEMENTS NEEDED TO THE PORT
VUE SYSTEM?

PAWC plans to implement collection system improvements consisting of various main
rehabilitation and replacement projects to correct grade 4 and 5 defects, as well as replacing
the Glenn Avenue lift station. PAWC will also conduct a System Hydraulic
Characterization Study, including flow monitoring; prepare a LTCP; and implement any
improvements outlined in the LTCP as a result of the System Hydraulic Characterization

Report.

WHAT ARE THE ESTIMATED CAPITAL COSTS FOR THE MCKEESPORT,
DUQUESNE, DRAVOSBURG, AND PORT VIEW SYSTEMS?

The 10-year capital plan for the MACM System, currently estimated at $62,730,000, as
shown on PAWC Exhibit DRK-1 includes the planned projects for Duquesne and